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Thrombolysis Protocol for Acute Ischaemic Stroke 
Part 1 – Assessments
Assessment Completed by:_________________________________________
To be filed behind Neurology chapter card
Assessment for Stroke Thrombolysis and Endovascular Thrombectomy
Eligibility for consideration intravenous thrombolysis (IVT) under licence

· Clinical diagnosis of stroke.
Time of symptom onset is known to be less than 3 hours (any age over 16) or 4.5 hours (if patient aged 16-80 years old); symptoms present on waking are timed from onset of sleep. 
· If time of symptom onset is between 4.5-6 hours, intravenous thrombolysis may benefit patients aged 18-80 years old. However as alteplase is unlicensed for use > 4.5 hours from stroke onset, careful risks: benefits assessment of treatment must be made by the thrombolysing doctor.
· The neurological signs are not completely resolving spontaneously. 
· No intracranial bleed on imaging (CT or MRI).
· Refer to subsequent section for inclusion/exclusion criteria.
Eligibility for consideration intra-arterial thrombectomy: discuss with the duty neuroradiologist
· Referral inclusion criteria:
· Diagnosis of acute ischaemic stroke.

· Positive demonstration of proximal vessel occlusion on angiographic 

imaging such as CT or MR angiography (terminal ICA, M1, proximal M2, basilar) considered responsible for the patient’s presentation.

·  In highly selected cases mechanical thrombectomy may be of benefit 6-24 hours after stroke onset. Patient selection requires a CT perfusion study. This is not routinely required if <6hrs
· Exclusion criteria:
· Any evidence of haemorrhagic transformation or primary haemorrhage.

· Hypodensity involving more than 1/3 of the middle cerebral artery.

· Co-morbidities likely to significantly reduce the likelihood of a good

clinical outcome.

· Opinion of the receiving physician that clot extraction will be impossible

in the required time.
Clinical Exclusions from Thrombolysis

Do not use thrombolysis unless you can tick all boxes
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If there is no clinical reason to suspect an abnormal FBC or clotting, thrombolysis should not be delayed to await result.
In exceptional cases, IV TPA may be considered >4.5hrs or with unknown onset time
Alteplase (rt-PA) Dose Ready Reckoner

· Unless the patient or companion knows their recent weight, estimate it to the nearest 5 kg.
· The total dose of rt-PA is 0.9 mg/kg or 90 mg, whichever is the lesser (Column 3).
· When the decision to treat has been made, normally as soon as the result of CT scan is known, do not delay (unless you are waiting for the result of an INR or APTT for a patient on Warfarin, Heparin or Dabigatran).
· Make up one or two vials of rt-PA using the 50 ml diluent in each drug pack, making a solution of 1 mg/ml rt-PA.
· Draw up and give 10% as a bolus over 2 minutes (Column 4), using a 10 ml syringe.
· Draw up the remaining 90% (the ‘infusion dose’, Column 5) into one or two 50 ml syringes and set up the syringe pump with the corresponding infusion rate in mls/hr.  Doses above 50 mls will need a change of syringe at some point within the hour’s infusion.
· Do not give the cardiac dose.

· Do not give more than 90 mg (the maximum dose for ischaemic stroke).
	
	1
	2
	3
	4
	5

	
	Estimate of 
patients weight (kg)


	Equivalent 
Imperial weight
	Total dose (mg at 1 mg/ml)
	Bolus dose (mls)
given over 1-2 minutes
	Infusion dose (mls) = infusion rate in mls/hr

	One vial
	45
	7 st 1 lb
	40
	4
	36

	
	50
	7 st 12 lb
	45
	5
	40

	
	55
	8 st 9 lb
	49
	5
	44

	Two vials
	60
	9 st 6 lb
	54
	5
	49


	
	65
	10 st 3 lb
	58
	6
	52

	
	70
	11 st 0 lb
	63
	6
	57

	
	75
	11 st 11 lb
	67
	7
	60

	
	80
	12 st 8 lb
	72
	7
	65

	
	85
	13 st 5 lb
	76
	8
	68

	
	90
	14 st 2 lb
	81
	8
	73

	
	95
	14 st 13 lb
	85
	9
	76

	
	≥100
	15 st 10 lb
	90
	9
	81


Stroke Thrombolysis Checklist

(
Met inclusion criteria for thrombolysis

(
Reviewed all exclusion criteria for thrombolysis

(         Imaging reported by radiologist

(
Case discussed with consultant unless suitably experienced

(
Consent for treatment obtained and documented

(
Correct  t-PA dose (may be on estimated weight)

(
Documentation of time thrombolysis started 

(
NIHSS completed at assessment, 2 hours and 24 hrs post treatment
Treatment Log of IV thrombolysis


Patient weight (estimate if necessary)

 
kg 


Total dose to be administered



mg [0.9mg/kg (MAX 90mg)]

Dose to be administered as bolus over 2 minutes (10%) – to be given by doctor              mg












 
Dose to be given as infusion over 60 minutes (90%) 


 

 mg












Date/time treatment is given 





         /
 






     (DD/MM/YY) 

    (24 hour clock)

Cross off aspirin/clopidogrel/dipyradamole/heparin/warfarin/dabigatran/rivaroxaban/apixaban/edoxaban from the drug chart for 24 hours




   YES
  
  N/A

Documentation of NIHSS Scores
	Pre-treatment 
	2 hours post Rx
	24 hours post Rx
	
	

	
	
	
	
	


	NIHSS


	
	Pre

Score (0-42)
	24 Hrs Post
Score (0-42)

	1a Level of consciousness

0=alert

1=not alert but arousable with minor stimulation

2=not alert, requires repeated stimulation

3=totally unresponsive reflexive posturing only
	
	
	

	1b LOC questions (month and age)

0=answers both correctly

1=answers one correctly

2=answers neither correctly
	
	
	

	1c LOC commands (open close eyes, grip and release  non paretic hand)

0=answers both correctly

1=answers one correctly

2=answers neither correctly
	
	
	

	2 Gaze

0=normal

1=partial gaze palsy or III, IV or VI lesion

2=forced deviation or total gaze palsy
	
	
	

	3 Visual

0=no visual loss

1=partial hemianopia or extinction

2=complete hemianopia

3=blind from any cause
	
	
	

	4 Facial palsy

0=normal

1=minor paralysis

2=partial paralysis (i.e. complete lower face)

3=complete paralysis (upper and lower face)
	
	
	

	5 Motor arm: 10 sec obs outstretched limb

0=no drift of outstretched limb

1=drift but does not hit bed

2=some effort against gravity

3=no effort against gravity, arm falls

4=no movement ND = untestable e.g. amputation 
	Left

Right
	
	

	6 Motor leg (5 sec obs)

scale as motor arm
	Left

Right


	
	

	7 Limb ataxia

0=absent or cannot understand / hemiplegic

1=present in one limb

2=present in 2 limbs
	
	
	

	8 Sensory

0=normal

1=mild to moderate loss (aware)

2=severe/total loss (unaware of stimuli) or coma
	
	
	

	9 Language

0=normal

1=mild to moderate aphasia

2=severe aphasia

3=mute or coma
	
	
	

	10 Dysarthria

0=normal

1=mild to moderate

2=severe (unintelligible)

ND = untestable (e.g. intubated)
	
	
	

	11 Extinction and Inattention

0=no abnormality

1=abnormality in one modality

2=profound inattention > 1 modality
	
	
	

	TOTAL


	
	
	


NIHSS Scoring Sheet
Surname:


First Name:


Hospital Number:


NHS Number:


DOB:


Affix patient label here





Absolute contraindications:      	No


> 4.5 hours since known onset of symptoms, or time of onset not known  	 (


Known haemorrhagic diathesis; active or recent bleeding	 (


Strong suspicion of subarachnoid haemorrhage	 (


Arterial puncture at a non-compressible site, or lumbar puncture, within the last 7 days	 (


Recent major surgery  	 (


Ulcerative gastrointestinal disease in the last 3 months; severe liver disease, oesophageal varices	 (


Severe head injury at time of stroke, ICH < 3months	 (


Any history of previous primary/ spontaneous intracranial bleed 	 (


•    AVM, malignant brain neoplasm, recent neurosurgery 	 						    (


Endocarditis, recent MI, aortic aneurysm or ventricular aneurysm         				    (


Trauma with fractures or internal injuries within previous 4 weeks					    (


Warfarin and INR ≥ 1.7                                                                                                                              (


•   Platelets <100 or no problem suspected									    (


Hct <25%													    (


BM <3 OR >22mmol/l- can lyse if corrected								    (


BP > 185 systolic or 110 diastolic- can lyse if corrected							    (


Radiological evidence of ICH                                                                                                                     (


CT already shows extensive acute changes of infarction (regional hypodensity)                                      (                                                 


Current treatment with dabigatran is not an exclusion if PT and APTT ratios are normal		        


Current treatment with rivaroxaban, apixaban, edoxaban is an exclusion regardless of PT and APTT       ratios


Current heparin treatment is not an exclusion if the APTT ratio is normal				        


Current treatment with therapeutic dose low molecular weight heparin or heparinoid is an exclusion	        


Pregnancy or post-partum: Very limited experience for use in pregnancy but may consider treatment after careful risks: benefits assessment and discussion with on-call obstetrician











Relative contraindications (d/w Neurology Consultant):	No


Intracranial aneurysm (particularly if treated)	 (


Benign brain tumor												    (


Previous intracranial bleed due to trauma if >3 months							    (


Neurosurgery > 3months            									                (


Ischemic stroke < 3 months ago										    (


Seizure at onset												    (


Coma 														    (


Rapidly resolving symptoms											    (


INR 1.4-1.6													    (
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